ARFIN—"J SPARE PARTS

ERE =V i IN—=Y %
No. Part Names \[o} Part Names
FASO1 | {10 or Gover Sel 202 - ISSISTPH) T Piat Hosd Serow(MBn15 HEXUpGs)
T7HIN— /N )=t v~ FZ02 TP ZEX (M3x20mm~Awy 7 Z/T0A)
FAS02 | pitt. Cover / Bumper Set FZ02 1-833020TPH| TP Flat Head Screw(M3x20 HEX/10pcs)
INTEwv k FZ02 vy hEZX (M3x3/10A)
FA503 1-S53003
Hub Set FZ02 Set Screw(M3x3/10pcs)
FASO4 | Sorva Saver Set 202 - 1854005 S/ S2rom(Maxs HEXTOPOY)
ALYy 7 hEY b FZ02 +v k (M2.6x3.0) FrO> (5A)
FAS05B | \Wheel Shaft Set FZ02 1-N2630N | Nyt(M2.6x3.0) Nylon (5pcs)
FA506 gépéniiojngﬁe;fyt ge{: Egozz 1-N3033N l?l_u‘ty(l\zax(SMS?XN%%)n (jS-;;(EsEI v BN
PRy v 77—k FZ02 (2% AN) +v k (M4x5.5) O (5A)
FA507 Suspension Shaft Plate FZ02 (2pcs) 1-N4055N Nut(M4x5.5) Nylon (5pcs)
FAS09 | 217 Gonr Shatt £202 (4969) 1NS05ON | {i(Misx3.0) Nyioh (Bpes)
T4V Ty v TN (F) FZ02 (2K AN) +v k (M4x5.6) 75> +140OY (BA)
FAS10 | Diff. Input Shaft (F) FZ02 (2pcs) 1-N4056FN | Nyt(M4x5.6) Flanged Nylon (5pcs)
AU 1—EY 2x11xM4 FZ02 (4K N) Frv7TER (M3x8/5A)
FAST1 | Screw Pin 2x11xM4 FZ02 (4pcs) 1-823008 Cap Screw(M3x8/5pcs)
T 7—X FZ02 (2A\) Frvy7FTEX (M3x12/5A)
FA512 | Differential Gear Case FZ02 (2pcs) 1-823012 Cap Screw(M3x12/5pcs)
XAV v>— FZ02L HIEX (M3x12) (Nvy 27 ZX/10A)
FAS21L | Main Chassis FZ02L 1-S33012H Flat Head Screw(Hex/M3x12/10pcs)
Ny T Y —ZAR—H— FZ02L v ¥+ — (M5x8x0.5/10A)
FAS523 Battery Spacer FZ02L 1-W500805 Washer(M5x8x0.5/10pcs)
YRA7—Ltv k FZ02L-B V—)LRRFZ YUY (bx10x4) 4A
FAS31 Suspension Arm Set FZ02L-B BRGOO1 Shield Bearing (5x10x4) 4pcs
"~ °__ = __ - _ S, S 1)~ "
FA532B ghgc/k\ Staxyjéet JFZZ(/)le_-EZOZL ® BRGO08 S/hieI}ch/ gegrﬁgj(ﬁ% 8(><]42)X2}o§;(4) A
21T v 7k FZO2L-B (24 A) V=)L RRF7 YT (6x10x3) 2A
FAS33 | Swing Shaft FZ02L-B (2pcs) BRGO22 | Shieid Bearing (6x10x3) 2pcs
ATV IX\—tvy k (F&R) FZ02L-B 0U>7 (¢1.9x3.4)
FAS34 | 0il Shock Set (F&R) FZ02L-B IFW140-06| O fing (¢1.9x3.4)
FA534-1 Y IN—=TFZ/)X\—=VEv ~ (F&R) FZ02L-B LA43 R—ILIZV R 58¢ (12A)
“' | Shock Plastic Parts Set (F&R) FZ02L-B 5.8mm Ball End (12pcs)
FA534-2 v IN—>v 7K~ (F) FZ02L-B (2K&A) ORGO5 >Yav0Uvy (P5/AL>Y) 10A
"< | Shock Shaft (F) FZ02L-B (2pcs) Silicone O-ring (P5/Orange) 10pcs
FAS343 | Siock Shat (R) FZ00L-b (oms) " PNGS4622| Sicel Pinion Gear (25T-48P)
FA535-76M BEfE R /—F V76T FZO2L-B SC241 5.8mmxM3ERyY RR—JL (4A/ZXT—EA> 2014)
: Metal Spur Gear 76T FZ02L-B 5.8mmxM3 Pivot Ball (4pcs/Scorpion 2014)
A wIN—RTY > FZ02L-B Ny F7U—=ZXK~Zv 7 (16x200mm 24 A)
FAS36 | Slipper Spring FZ02L-B SC246 | Battery Strap (16x200mm / 2pcs)
Ay I\—=T7L—ktv k FZ02L-B ARy Y F—7 (15x135x1.5/2 )
FAS37B Slipper Plate Set FZ02L-B um728 Sponge Tape (15x135x1.5/2pcs)
1) w Je—2 _ = —
FA538 élirfpér/éhaﬁ;zgi-gzoz'_ ® V8001 E)—if%?e—ntii Case
: S \ RPRITON —— s -
FAS39 F{e—grﬂl;z)_d;/r l\joljurﬁ ('R/IA(D?V/AR)}\/) VZ012 B_ifze?\;rm;zl ée:r Set
B> 7y ¥ 12T FZ02L-B 6.8¢ AF—J)LiRk—JL (T0A)
FA540-12| Viatal Input Gear 12T FZ02L-B W0202 | g 8¢ Steel Ball (10pcs)
FA540-41 ks V¥ 41T FZ02L-B 70615 KYOSHO SPEED HOUSE TORX10E 77 L ZE—%~— (3652 kv4000)
“*'| Metal Ring Gear 41T FZ02L-B KYOSHO SPEED HOUSE TORX10E Brushless Motor (3652 kv4000)
74U —)\— (¥v K/\> VE) Syncro KR-331 {5t (B 5)
FA541 | \Wheelie Bar (MAD VAN VE) 82135 | Syncro KR-331 Receiver
FAB503RD Ny RNV VEFIL—yavihFstyh (LY R) 82249 KYOSHO SPEED HOUSE BRAINZ 10 BL 60A A=K1Y hO—F—
MAD VAN VE Decoration Body Set (Red) KYOSHO SPEED HOUSE BRAINZ 10 BL 60A Speed Controller
HD €¥%—>+ 7k L (FZ02L) H—7R KS4031-06W
FAW210 | 4D Genter Shatt L (FZ02L) 82274 | SERVO K$4031-06W
Y4 (FZ02L-BT/V 7 ~) (2K A) 2x11E> (10A)
EZT001S | Tire (FZ02L-BT/Soft/2pcs) 92051 | 2x11 Pin (10pcs)
EZTHO0TWS BERHIATVIRAIEY N (FZ02L-BT/IRTA N/ T K/2N) 02638 Aty 7FEY (10A)
Glued Tire & Wheel (FZ02L-BT/White/Soft/2pcs) Snap Pin (10pcs)
EZHOO1W WA (FZO2L-BT/EYZXF—KZ v H—[RTA ) (2KAN) 06441B 2R ¥ F7—"7(1x100x150)
Wheel (FZ02L-BT/Monster Tracker/White/2pcs) Sponge Tape (1x100x150)
1)~ 5 3
reoas |ELZ 2100 sorrs | SRS )
1-814018H REVEZ (M4x18mmAwy 7 Z/EAN) 96775 4x10x0.156mm3>/Ls (10A)
B Button Head Screw(M4x18HEX/5pcs) 4x10x0.15mm Shim (10pcs)
1-s130087PH | LE7RE ~ EZ - (M3xBmmAy 7 Z/T0A) - -
i TP Button Head Screw(M3x8HEX/10pcs) x E‘u‘tﬂi\;h—‘;/,ﬁﬁﬁbur;m\/i’—;yn\éa0i@: %@ﬁ%‘é\ REN—YRBENTASNTVET,
TPTT—\\Q Y E\Z (M3X] omm/\ v 7 Z/] OA) .o.e al .sorr}e pa' sarg not sold as spare parts!
1-513010TPH Einige Teile sind nicht einzeln erhaeltlich!.
TP Button Head Screw(M3x10HEX/10pcs) Attention ! Certaines piéces ne sont pas vendues au détail.
1-5306107pH| JEH 7 EX (M2.6x12mmAy 7 ZX/T0A) Algunas piezas no se venden por separado. ] %X 3 E]
TP Flat Head Screw(M2.6x12 HEX/10pcs) X ART (AT 3V =Y EREWEBY 1 h & B 2SN,
TPYZEX (M3x10mmAy 2 Z/10A) Please see the website for spare & option parts prices.
1-833010TPH| Tp Fiat Head Screw(M3x10 HEX/10pcs) www.kyosho.com [EI}
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A7 32I\—"Y OPTIONAL PARTS

i A i IN—=Y %
No. Part Names (\[o} Part Names
TIANTv T (4EN) TYREREY—ILRRTZ U > (5x10x4/4N)
FAW202-01 Axle Bushing (4pcs) BRGOOTTS Fluorine Shield Bearing (5x10x4) 4pcs
FAW203 IZN—HILRA VT >+ 7 MLFZ02L-B (2&NA) EZT001 YAV &IKA=)LEY N (EVYRY—KZFTVvH—)
Universal Swing Shaft L FZ02L-B (2pcs) Tire & Wheel Set (Monster Tracker)
HD/R- —JL/\J FZ02L-B (4fEIA) AF—ILE=ZA> ¥V (21T-48P)
FAW204 | D Wheel Hub FZ02L-B (4pcs) PNGS4821| gigel Pinion Gear (21T-48P)
HDZHOY> k/\J FZ02 (2f@A) AF—ILEZA> ¥V (23T-48P)
FAW205 | 4D Front Hub FZ02 (2pcs) PNGS4823| gieel Pinion Gear (23T-48P)
R=ILAy 7 (MEA) Ty EY (4N)
FAW205-01| g Cup (4pcs) V8001-01/ pifferential Packing (4pcs)
HDY 7/\7 FZ02 (2f@A\) ¢5.8/\—R~R—JL (M3.0/10A)
FAW206 | 4D Rear Hub FZ02 (2pcs) WO0136 | 5.8¢ Hard Ball (M3.0/10pcs)
HD 77>+ 7k FZ02 (2fAA) 58¢ ZF—JLik—JL (10A)
FAW207 | 4D Diff Shaft FZ02 (2pcs) WO0201 | 5'8¢ Steel Ball (10pcs)
27EZA4H—tv ~ FZ02L-B 6.8mm /\—RKR—JL (BA)
FAW208 | gtabilizer Set FZ02L-B WO0202H | g gmm Hard Ball (5pcs)
HDEY%—>+ 7 v JF FZ02 64F %> 5.8mmEOMR—IL (4A)
FAW211 | 4D Center Shaft Cup F FZ02 WO0300 | g4 Titanium Pillow Ball 5.8mm (4pcs)
FAW212 HDt>%—>+ 7 Ay 7R FZ02 XGS001 Ev IR 7yavIRTI0T (S/IEVT /YT R/2A)
HD Center Shaft Cup R FZ02 Big Bore Shock Spring (S/Pink/Soft/2pcs)
FAW214 | DA T LG —Rtz—/\— FZ02 xGSo11 | EYIZRTZY 2y o RTUV T (LIEY T[T K[2N)
HD Metal Servo Saver FZ02 Big Bore Shock Spring (L/Pink/Soft/2pcs)
7ILZH V=t vk FZ02L-B Ty hM4x45)7 5>y 4OV (FILZ/TIL—/4N)
FAW216 | Ajuminum Shock Set FZ02L-B 1-NAO4SFNA-B Nut(M4x4.5) Flanged Nylon (Alumi./Blue/4pcs)
HDE—%—~7 > k FZ02 Y NMAx45) 75>y F4OY(FILI/T—ILR/4AN)
FAW217 | 4D Motor Mount FZ02 1-NA4SFNAG| \yt(M4x4.5) Flanged Nylon (Alumi./Gold/4pcs)
E—4%—k—hk>¥>7 FZ02 WYV EZX(M2.6x6)(NY 7 X/F5>/B5AN)
FAW218 Motor Heatsink FZ02 1-812606HT Button Screw(Hex/Titanium/M2.6x6/5pcs)
HDZF 7Y > o R—)L FZ02 RY Y EZ(M3x10)(NY T X/FH5>[8A)
FAW219 | yp Steering Ball FZ02 1-813010HT Byytton Screw(Hex/Titanium/M3x10/8pcs)
STR—IL1 > 7o ~Y—)L FZ02 RTVER(M3x12)(NY T X /FH5>[8AN)
FAW221 | 5T Ball In-Out Tool FZ02 1-813012HT Button Screw(Hex/Titanium/M3x12/8pcs)
HD U>J%v¥ 41T MYV EZ(M3x18)(NY T X /FH5>[8A)
FAW229 | 4D Ring Gear 41T 1-813018HT| Byjtton Screw(Hex/Titanium/M3x15/8pcs)
FAB503 | X KRNXY VE /vFdL—yavihTq«tv bk 1-S13022HT RY Y ER(M3X22)(NY T R/F T [4N)
MAD VAN VE Non Decoration Body Set ) Button Screw(Hex/Titanium/M3x22/4pcs)
92412 FEVFIv MOV K 34mm
Titanium Adjust Rod 34mm
92413 FHEYFIvZAMOY K 38mm
Titanium Adjust Rod 38mm

I\y7J— BATTERY

@ IN—V & RE
No. Part Names Description

IN—Y % &
Part Names Description

71322 SPEED HOUSE 7.2V 22HV | &dHhv 1~ GAB | Gens ace LiPo 4000 YRy 7Y —

Ni-MH /Uy 57U — Ni-MH /0y 7 U — 4201B| A kL — /Xy 7 (45C/7.4V)| Li-Po Battery

SPEED HOUSE 7.2V 22HV | High power type GA-B-45C-4000- EHHY A TNy T —

Ni-MH Battery Ni-MH battery. 281P-HardCase-8 High power type battery
71324 SPEED HOUSE 7.2V 36HV | XAE.&HHh 517

Ni-MH /Xy 71 — Ni-MH /Xy 7 1) —

SPEED HOUSE 7.2V 36HV | High capacity and high power

Ni-MH Battery type Ni-MH battery.

50



mRyo2X--)\vY BOX-BAG

ACVE AE mE ACE AR
Part Names Description No. Part Names Description
80460 Ew MRy 2 Z DX T BN I i 80464 JIX—=YIRY T ZAM - X/ 232x122x32mm
Pit Box DX Good for storing tools Parts Box M Size / 232x122x32mm
4 2/ 542x300x397mm 80465 K=Yy YRS - X /120x83x25mm
Size / 542x300x397mm Parts Box S Size / 120x83x25mm
80461 Ev hRy o R T BRI 80466 JX—Y Ry o X SS H X /89x36x26mm 3 A
Pit Box Good for storing tools Parts Box SS Size / 89x36x26mm 3pcs
H+ X/ 420x240x330mm 876158 KYOSHO ¥+ U > /\w L -+ X/ 350x550x540mm
Size / 420x240x330mm KYOSHO Carrying Bag L Size / 350x550x540mm
80462 | 2 — LRy 7 X - X / 330x230x65mm
Tool Box Size / 330x230x65mm
80463 JIR—=YIRy 7 Z L H+ X/ 410x264x43mm
Parts Box L Size / 410x264x43mm

rotey—

ACCESSORY

ES
Description

K=Y % R

ES
Description

=Y
Part Names

Part Names No.

36218 FYR—EYy RZATVR (YT 2y M| 5V - DRI iR AT Y R 97054 [ LED 74 b1y Mo5/ 21T /L=400/ 7V7)| 7 U7 24TLED 4 bt b
Shock Absorber Pits Holder W/Magnet | Suitable Stand for shock maintenance -2B | LED Light Unit (#5/2 Bulbs/L=400/Clear)| 2 light clear LED light set.
36228 | AVTFYARRIY RN O=54T7(T799)| K-35 R BRERR-IRIT 2y Miz 97054 [ LED 74 h1Zy M&5/2/T/1=400/ Ly R)| Ly K 24T LED S v b
BK | Maintenance Stand Type Low (Black) | Shock Stand, with screw and magnet -2R-B | LED Light Unit (#5/2 Bulbs/L=400/Red)| 2 light red LED light set.
36228 | AVTFYARRIYR O—=F4T7(Ly R) | §Ur-25 R BREAR-IRIT 7y MiZ 97054 | LED 7/ N1Zy R (05/4T/L=400/7Y7)| 2 UF 4 fTLED 54 bt v k
R Maintenance Stand Type Low (Red) | Shock Stand, with screw and magnet -4B | LED Light Unit (#5/4 Bulbs/L=400/Clear) | 4 light clear LED light set.
80823 |BigK2.0 EY kY w k TZw ¥ | 4+ X/1200x600mm 97054 | LED 74 h1Zy M(@5/41T /L=400/ 7T &Ly R)| 2 U7 2/TE Ly R 25ID54 by h
BK | Big K 2.0 Pit Mat Black (61x122cm) | Size / 1200x600mm -4CR | LED Light Unit (5/4 Bulbs/L=400/Clear & Red) | 2 light clear and 2 light red LED light set.
80823 | BigK20 EY h~¥w k Ly R | ¥4 X/1200x600mm
R | Big K 2.0 Pit Mat Red (61x122cm) | Size / 1200x600mm

TZAI - A1)l CHEMICAL - OIL
(—V &

KA
Description
7 v REERHRI U X
Fluorine special grease.
v DEFE RS
Reduces wearing of gear
Vaay R YR
Grease for joint part.
SB/—Y OTSHICER ERENZD
Use into metal joint parts. Reduces the wear

UV Z(39)
Ring Gear Grease (3g)

P ERPA VP

96508 HG Joint Grease

YA AIL SILICONE OIL

kS
Description

=Y %

IN—Y %
Part Names

kS
Description

NFS
Description

IS—V 4

Part Names Part Names

2 A A4 )L#300 (80cc) SIL | &Y O>A)L#900 (40cc) SIL | ¥Y 371 )L#20000 (40cc)
0300-8 | Silicone Oil #300 (80cc) 0900 | Silicone Oil #900 (40cc) 200008 | Silicone Oil #20000 (40cc)
SIL | >Y 3> )L#350 (80cc) SIL | Y3y )L#1000 (40cc) SIL | ¥Y3y#A4)L#30000 (40cc)
0350-8 | Silicone Oil #350 (80cc) 5> )8—H 1000 | Silicone Qil #1000 (40cc) 30000B | Silicone Oil #30000 (40cc)
SIL | &Y O>AL#400 (80cc) | | for shocks. SIL | Y3y )L#2000 (40cc) SIL | &Y av7A4)L#40000 (40cc)
0400-8 | Silicone Qil #400 (80cc) 2000B | Silicone Oil #2000 (40cc) 40000B | Silicone Oil #40000 (40cc)
SIL | YOy )L#450 (80cc) SIL | ¥ A )L#3000 (40cc) SIL | ¥V 327 )L#50000 (40cc)
0450-8 | Silicone Oil #450 (80cc) 3000B | Silicone Oil #3000 (40cc) 500008 | Silicone Oil #50000 (40cc)| | &7
SIL | ¥ 3YA41IL#4000 (40cc) | | 77 SIL | &Y A1 IL#60000 (40cc)| | for diffs.
4000B | Silicone Oil #4000 (40cc) | | for diffs. 60000B | Silicone Oil #60000 (40cc)
SIL | Y3y A4 )L#5000 (40cc) SIL | &Y 374 )L#100000 (40cc)
5000B | Silicone Oil #5000 (40cc) 100000B| Silicone Qil #100000 (40cc)
SIL | &) avAA)L#6000 (40cc) SIL | ¥V 3vA)L#300000 (40cc)
6000B | Silicone Oil #6000 (40cc) 300000 | Silicone Oil #300000 (40cc)
SIL | Y3y A4 )L#7000 (40cc) SIL | IV )L#500000 (40cc)
7000B | Silicone Oil #7000 (40cc) 500000 | Silicone Oil #500000 (40cc)
SIL | ¥V 37 JL#10000 (40cc)
10000B | Silicone Qil #10000 (40cc)
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